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[Explanation of Marks #’s and *’s at End of Part No.]

@ Please specify, in the following manner, your machine model,manufacturing number and
embroidery space when you order us with the parts having **** at the end of the part No.:
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Model Emb. Space Mfg. No.

@ Please specify the number of needles on your machine’s head in your parts order by changing
the marks #### into one of the 4—digit numbers below:

The part Number, [C0123458###

4-digit Numbers Machine Type
0300w wcrvvrermeeenneenns 3—needle machine
OB - cevvrermeeenneenns 6-needle machine
090 -+ cvvrrrmeeenneenns 9-needle machine
1200 wccveermreenmeenns 12-needle machine
1500 -wc-veernveenneenns 15-needle machine
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7L—2 FRAMING )

Ref.No. Parts No. Parts Name Remark

1 IC0801000000 R—ZR Base

2 BPD630M3A000 6557 CvRA 55mm Dia. Adjuster

3 EC0870000000 T4 (H) Vibration-preventive Rubber (H)

4 IC0823000000 g Hole Cover

5 CL0830000000 2 TR TAJIMA Brand Name Plate

6 IC0821000000 AR Model Name Plate

7 IC0802000000 HhN—Eft£E Cover Attaching Fixture

8 IC0803L00000 R—RAhN—7A2V L Base Cover Front L

9 IC0803R00000 R—ZAAN—70V KR Base Cover Front R

10 CX07A3000000 ATr—IL— bk Traverse Scale

11 IC08041L.00000 R—RAHAN—1YTFL Base Cover Rear L

12 IC0804R00000 R—RHAN—YTFR Base Cover Rear R

13 IC0805000000 T—I Table

14 IC0806000000 T—TILRTA Table Stay

15 ICc0817000000 T—IILhZ5— Table Collar

16 ICc0807000000 T—JILEEA Table Fixture A

17 ICc0808000000 F—7JIL£EB Table Fixture B
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Note: As for parts with marks # or *, please follow our instructions on the first page of this parts list when you place parts order.
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BED 1

c—2—1

Ref.No. Parts No. Parts Name Remark

1 IC0205000000 Ry R Bed

2 IC0206000000 Ry RRTAA Bed Stay A

3 IC0207000000 Ry KXT74B Bed Stay B

4 IC6401000000 H—RE—4 Servo Motor

5 PB001300zZMO0 (= R g Toroidal Core

6 IC0101000000 F@ME—H2TSH Yk Main Shaft Motor Bracket

7 BP60032z0000 R—=LR7Y25 Ball Bearing

8 IC0102000000 I PEEAS Lower Shaft Joint

9 EC0C12010000 TS Lower Shaft Pulley

10 EC0C11000000 R7YITHF—A Bearing Collar A

11 BP62012z0000 R—=ILRF7Y25 Ball Bearing

12 IC0204000000 T Lower Shaft

13 EF0206B00000 F#AZILB Rotary Hook Shaft Bushing B

14 AH0203000000 #HIRIT 7w Needle Plate Bracket

15 BPSP03120000 RFTYTEY Spring Pin 3Px12

16 EF0211000000 LEHR R—4 Rotary Hook Shaft Spacer

17 EF0209000000 $7.94Hh5— 7.94mm Dia. Collar

18 FC0224000000 2XT Rotary Hook Support

19 MEQS505E2**** % Rotary Hook

20 ME0506000000 FiEARD Rotary Hook Set Screw

21 MEQ50402**** RE Y Bobbin

22 MEQ50300**** REVH—R Bobbin Case

23 EC0C09020000 Ry FAN—A Bed Cover A

24 C90524000000 Ry RAN— Bed Cover

25 C90543010000 Ry FAN—RE vy FA Bed Cover Stud A

26 AH0204010000 EHiR Needle Plate

27 FCOA02000000 BERAEY Positioning Pin

28 EG0228000000 kW11 % Round Countersunk Head Screw

29 AH0205010000 EAR i Needle Plate Option
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Note: As for parts with marks # or *, please follow our instructions on the first page of this parts list when you place parts order.
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BED 2

c—2-2

Ref.No. Parts No. Parts Name Remark

1 RD6401S00000 NILRAE—A Pulse (Stepping) Motor

2 IC0201000000 ATHE—AZR—X ATH Motor Base

3 IC6602000000 HEst v AER Magnetic Sensor A Card

4 IC7615000000 ATHREEN—FRR ATH Retractable Harness

5 IC0202000000 ATHEEEIL/\— ATH Drive Lever

6 EC0C16000000 E—RAR—YH Motor Spacer

7 IC0203000000 ATHEREE Y ATH Drive Sensor

8 AT0404000000 gwviay Cushion

9 AT0405000000 gwviavEy Cushion Pin

10 EC0C08000000 ATHEHBES ATH Connecting Rod

11 AT0206010000 ERELA—EY Connecting Lever Pin

12 FC0213000000 ERE 7 — L Drive Arm

13 BPF812121620 EimEh Oiled Bearing

14 FC0217010000 ) LN— Thread Trimming Lever

15 EC0C01000000 AREETL— b+ Knife Connecting Plate

16 AH0209010000 By A REREN 7 — L Movable Knife Drive Arm

17 BPE400000000 EUVY E-ring

18 AC0516000000 B AR Movable Knife

19 AC0517000000 EE A X Fixed Knife

20 AC0518000000 TARiFET Under Thread Presser

21 AT6806E00000 Evyh—vL/AF Picker Solenoid

22 €90523000000 Evyh—YL/ A KER=X Picker Solenoid Base

23 FC0226000000 YL/ A KAN— Solenoid Cover

24 EG0218000000 [EfE/ Compressed Spring

25 EF0621000000 gtEOY LY Needle Bar O-Ring

26 C90519010000 BRI L— b Connecting Plate

27 EG0252000000 yuL/4 REY Solenoid Pin

28 C90516020000 Evyh—~R—2X Picker Base

29 BPE200000000 EUVY E-ring

30 C90517010000 Evyh— Picker

31 €90544000000 Evh—T37v k Picker Bracket

32 AC0208000000 FEINRD Flat Fillister Head Screw

33 AC0212030000 Evyh—Xkyn Picker Stopper

34 IC0208L00000 ZExH8Hh/1—L Rotary Hook Base Cover L

35 IC0208R00000 £+HH/—R Rotary Hook Base Cover R

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50
(E) N—YNolCkEITH#EIOGEEN TV D HDOICHOWTIE,  CEHH] OERICE > TIEXFEW, (FDO7)

Note: As for parts with marks # or *, please follow our instructions on the first page of this parts list when you place parts order.
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7—A1

ARM 1

1C—3—1

Ref.No. Parts No. Parts Name Remark

1 IC0502000000 F7—L Arm

2 EC0A37000000 LE A2 )LiE Upper Shaft Bushing, Rear

3 IC0510000000 ElErt o HA—X Rotation Sensor Base

4 IC6201000000 a4y Upper Shaft Sensor

5 IC0509000000 B &Rt H R Rotation Detecting Plate

6 I1C0512000000 REMRE Thread Winding Disk

7 BP150S5M525G BALIUITNLE Timing Belt

8 IC0511000000 tE@r— Upper Shaft Pulley

9 ECOA45000000 R7)29Hh5—B Bearing Collar B

10 BP6004Z2z0000 R—ILRF7 Y25 Ball Bearing

11 IC0504000000 i Upper Shaft

12 IC0517000000 HYEE (XK) Bevel Gear (Large)

13 EF0204000001 NRANDYHEB Spiral Bevel Gear B

14 I1C0518000000 NVERLTyo vy Handle Bushing

15 IC0519000000 FEEER L/ A—/\F Manual Rotating Lever Spring

16 IC0516000000 FERCOY Tk Manual Rotating Shaft

17 IC0503A00000 FHHNURIL Manual Operating Handle

18 EC0A68000000 ARIERENL Presser Foot Drive Cam

19 ME0523010000 L&A 2 )L Upper Shaft Bushing, Front

20 ME0525000000 BALAR—Y Quenched Spacer

21 IC0508000000 RFLEREN D L Take-up Lever Drive Cam

22 ME0560000000 ALEARD Cam Set Screw

23 ME0571000000 90° 435y 90-degree Crank

24 ME0528020000 AR Ta4vFAYE Connecting Rod

25 BPN79A048000 ——FKRLy—= Needle Cage

26 ME0572000000 A/phrS Right Countersunk Head Screw

27 ECOAG700#### XEHA K Take-up Lever Guide Rail

28 CDOE20LO##i## F—LEEH/N—L Arm Front Cover L

29 ECOA6601#### F7—LEEHN/N—R Arm Front Cover R

30 ECOA53000000 T—LAA FiR Arm Guide Plate

31 ECOA14010000 LB R A R Positioning Plate

32 EG0219000000 NARMSRIL - Hexagon Socket Head Cap Screw

33 IC0506000000 7—LAEAH/N— Arm Side Cover

34 CDOE1801#### v Y ey Case Linear

35 ECOA61000000 J=FR by Linear Stopper

36 CDOE16000000 E2No7 14 Pin No.714

37 FX056900#### #HE R Reinforcing Plate

38
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Note: As for parts with marks # or *, please follow our instructions on the first page of this parts list when you place parts order.
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c—3—2
Ref.No. Parts No. Parts Name Remark

1 ECOA06000000 ARLEX Bushing Holder

2 EF0554000000 ETEHRAR—H Needle Bar Reciprocator Spacer

3 ECOA10000000 SHELETEHS Needle Bar Reciprocator

4 ECOA09000000 BRI Return Spring

5 FX0564000000 INRZ A Spring Cradle

6 ECOA08000000 EFTRSq4KTBRYY Reciprocator Slide Block

7 ECOA07000000 R FyIR—R Stopper Base

8 FX0519000000 A kwiIsR—Z Stopper Base

9 ECOA05000000 BZAZIL Bearing Case Bushing

10 UN2501102000 HitiEtEy b Needle Bar Drive Shaft Set

11 FX0522030000 Hetis Needle Bar Drive Shaft

12 EG0536000000 EEHERS Needle Bar Drive Shaft Wick

13 EF0550000000 HEET I+ Needle Bar Drive Shaft Felt

14 ME0555000000 BWZhS— Bearing Case Collar

15 AH0553000000 EEHA FiR Direct Drive Guide Plate

16 AH0552000000 B®2IyaA Shaft Holder Bushing A

17 BPWR10000000 C RN LE A & Type-C Concentric Stopper Ring

18 AH0551000000 HI|T LT Presser Foot Reciprocator

19 ECOA19010000 JwiarvIsby b Cushion Bracket
20 ECO0A17000000 W}2JyaB Shaft Holder Bushing B
21 ECO0A25000000 HIMIHA KR Presser Foot Guide Spring
22 ECO0A54000000 MBI IILR Oil Fencing Felt
23 ECOA13010000 ERBL/\— Drive Lever
24 EC0A23000000 EiEEE Connecting Rod
25 EC0A20000000 BfFEVA Stepped Pin A
26 EF0557000000 M B Wick B L:16mm
27 EC0A21000000 BftEVB Stepped Pin B
28 ECO0A65000000 b Wick
29 ECOA12000000 HLL— Cam Lever
30 BPCFS4000000 hLo+a7 Cam Follower
37 ECOA36000000 RiTdh= Take-up Lever Bearing Case
32 EC02460S0000 KIFEREN L /\— (7 —L E 2 4t) | Take-up Lever Drive Lever (with Arm Pin)
33 ME0534S00000 hiLapty bk Cam Roller Set
34 EC0A48010000 KXFFERE L /A —B Take-up Lever Drive Lever B
35 CL0577000000 anEy Roller Pin
36 CL0578010000 ¢80 8mm Dia. Roller
37 ECOA56A00000 ATy v— Adjusting Washer 0.2mm Thick
37 ECOA56B00000 RIS v— Adjusting Washer 0.3mm Thick
38 IC0520000000 HA Fik Guide Plate
39
40
41
42
43
44
45
46
47
48
49
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Note: As for parts with marks # or *, please follow our instructions on the first page of this parts list when you place parts order.
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ARM 3
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Ref.No. Parts No. Parts Name Remark

1 UN6802540000 HIFR—Z Y ~ Assembly Base Set

2 AH0508000000 EREEAR—X Upper Thread Hook Assembly Base

3 RX6402010000 NILRAE—A Pulse (Stepping) Motor

4 AT0330000000 INVAE—HBR—=Z Pulse Motor Base

5 JE0501000000 ERITVIRVAR Upper Thread Hook Return Spring

6 MX0523000000 NRRITHhT— Spring Holder Collar

7 AT0339000000 ERTvY LN— Upper Thread Hook Lever

8 AH0510000000 Sk Connecting Rod Plate

9 AT0206010000 ERELA—FY Connecting Lever Pin

10 AC0304000000 HA FEARL Guide Bushing

11 IC0524000000 RBRANS— Positioning Collar

12 IC0522000000 BT Ivo ISy b+ Upper Thread Hook Bracket

13 IC0521000000 TRET TV Upper Thread Hook

14 AH0509000000 A kwiIsR—Z Stopper Base

15 EG0220000000 RiR ks Eccentric Stopper

16 ECO0A03000000 R—ZXRA YK Base Stud

17 ICc0523000000 Ty HAKR Hook Guide

18 AH0511000000 NILRAE—FR—X Pulse Motor Base

19 ECOA34000000 Cw U TUBRANT— Jump Positioning Collar

20 ECOA31000000 Sy T LN—RIIFR Jump Lever Return Spring

21 AH0512000000 DA AVAC Jump Lever

22 ECOA33010000 ST LNA—FF% Jump Lever Holder

23 AT0404000000 A Cushion

24 AT0405000000 gviavEy Cushion Pin
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Note: As for parts with marks # or *, please follow our instructions on the first page of this parts list when you place parts order.
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F x> V¥ COLOR CHANGE SYSTEM

Ref.No. Parts No. Parts Name Remark

~

RX6402010000

INILRE—4

Pulse (Stepping) Motor

IC0503B00000

FEI/\VFILB

Manual Operation Handle B

IC0403000000

BRIE—4R—X

Color Change Motor Base

IC0405000000

FzoPhL

Change Cam

BPTW12250000

W—BYTyivy—

Washer

IC0401000000

FroIOR—X

Change Base

BPMB120620FD

YNHDUTy v a

Flanged DU Bushing

CX0402000000

MEBERANS—

Positioning Collar
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IC0407000000

oHAR—X

Sensor Base

~
S

PBO001AORVOO

RTFovart—4a

Potentiometer
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YT —L4A

Sensor Arm
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Change Cover
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IC7201000000

Taqr hER

Joint Card
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IC0513000000

PR ERAR—X

Relay Card Base
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IC0514000000

hREEAR A/ N—

Relay Card Cover
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Uad y bERPHBA—RR

Joint Card Relay Harness
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Note: As for parts with marks # or *, please follow our instructions on the first page of this parts list when you place parts order.
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NEEDLE BAR CASE 1

1C—5—1
Ref.No. Parts No. Parts Name Remark
1 UN260084#### #HiErT—Xty Needle Bar Case Set
2 ECOB3603##i## gtiEs—2 Needle Bar Case
3 FX0632000000 EAg::3 Needle Bar
4 ME0601020000 SHERF/ AR Needle Bar Holder Spring
5 EF0619000000 NIRRT Ty S — Spring Shoe Washer
6 EF0623000300 | A VASTE - Felt Packing
7 EF0627000300 Sy ardLB Cushion Rubber B
8 FX0615000000 gviav )i E Cushion Ring E
9 EF0617010000 EEER by Upper Dead Point Stopper
10 EF0647000000 FEINRS Flat Fillister Head Screw
11 CX0606010000 sHES X Needle Bar Connecting Stud
12 FX0647A00000 HFIT/ARA Presser Foot Spring A
12 FX0647B00000 AW IT/NRB Presser Foot Spring B JE#H  For Thick Material
13 FX0621010000 HHIAE Presser Foot Connecting Stud
14 EC0B03s00000 HEIEY b Presser Foot Set
15 ECO0B03000000 Hi|T Presser Foot
16 EF0613220000 HWTI Ty Presser Foot Bushing
17 FX0622000000 HFTIEARD Presser Foot Set Screw
18 EF0642020000 gwiav)vgA Cushion Ring A
19 €90029030000 A Needle Clamp
20 EF0615000000 gk A RS Needle Set Screw
21 EF06405Z2211N &t Needle DB K572 #11NY
22 EF0606000000 KEGBRA Ty a Take-up Lever Positioning Bushing
23 EF0602000900 Py o Take-up Lever Shaft For 9-Needle M/C
23 FX0602001200 KFEEH Take-up Lever Shaft For 12-Needle M/C
23 EDOF16000000 KiTHh Take-up Lever Shaft For 15-Needle M/C
24 FX0645S00000 JaXXFEEY + Roller Type Take-up Lever Set
25 FX0645000000 RFE Take-up Lever
26 MX0521010000 RAAFK Thread Guide
27 CL0611020000 RXFEARR Take-up Lever Boss
28 EF0605000000 XEFAEIT v a Take-up Lever Adjusting Bushing
29 FX064200###4# stEHA KL— Needle Bar Guide Rail
30 FX061201#### F—AL—ITF Case Rail, Lower
30 EDOF15010000 F—XL—ILTF Case Rail, Lower For 15-Needle M/C
37 BPH70416L000 ETEY Parallel Pin
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46

(JE) =Y NolZkEZITHEEIDOEEN TS HDITHOWNTIL,

CEIH) DERICE > TITHEIL TSV,

(FDO7)

Note: As for parts with marks # or *, please follow our instructions on the first page of this parts list when you place parts order.
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NEEDLE BAR CASE 2

c—5—2
Ref.No. Parts No. Parts Name Remark
Ji FNOG4100#### LERHN— Top Cover
2 CX0675000000 LEAN—EfFRD Top Cover Attaching Screw
3 UN260132#### HEY) INEFRAAR—Z Y Thread Take-up Spring Attaching Base Set
4 FNO63101#### HRE NAREFAR—R Thread Take-up Spring Attaching Base
5 FN0639000000 FHRLN—EY b Retracting Lever Set
6 FN0638000000 VAT S Push Spring
7 FN0640000000 Oo—Lwyk Knurled Screw
8 FN0636000000 AFHS— Tension Collar
9 FN0637000000 HREL N Thread Take-up Spring
10 FN0634000000 AbA—=9T7OXvREA Stroke Adjuster A
11 FNO63301#### 5 v T b 5mm Dia. Shaft
12 FN0643000000 TJvia Bushing
13 FNO63202###4# O—>XK&#E 7Y Roller-type Large Thread Holder Set
14 FN0642000000 =——FrirE—3 Needle Roller
15 MX0521010000 RAAK Thread Guide
16 IC060200#### FEBAHIN— Face Plate
17 EF0635210300 E4ZE VN = PN Magnet Rubber
17 FN0602001500 472 SN =N Magnet Rubber For 15-Needle M/C
18 UN260062**** ThELY F Lower Thread Guide Set
19 FX062603###4# ThiE Lower Thread Guide
19 EDOF12020000 THE Lower Thread Guide For 15-Needle M/C
20 EF0631020900 KB Thread Hook Spring For 9-Needle M/C
20 FX0627031200 P Y Yy AT 8 Thread Hook Spring For 12-Needle M/C
20 EDOF13020000 P Y AT S Thread Hook Spring For 15-Needle M/C
21 FX0633010000 NABITSHy b Spring Presser Bracket For 12—, 15-Needle M/C
22 UN680033###i# HRBIR—Zty k Thread Presser Base Set
23 AT0323000000 RETr ISy b Thread Holder Bracket
24 EF0637000000 A XM Thread Suspender Disk
25 EF0639000000 Y VAES Thread Suspender Spring
26 EF0638000000 ARANRET Thread Suspender Spring Presser
27 AT2311000000 ZARXEUF R D Thread Suspender Attaching Screw
28 UN680172**** FRIR—R (F—Tf) Thread Presser Base (with Tape)
29 AT032400#### HBIAR—X Thread Presser Base
30 AT0305000900 vy T—7 Velcro For 9-Needle M/C
30 FX0631201200 oy T—7 Velcro For 12-Needle M/C
30 EDOF20001500 vy T—7 Velcro For 15-Needle M/C
31 UNG680182##i## HREIE (77 Thread Presser Lid (with Tape)
32 ATO032500#### REIE Thread Presser Lid
33 AT0304000000 RP|IAR—H Thread Presser Spacer
34 IC060500#### FroPaOoR—x Change Roller Base
35 EF0519S00000 hLhapErvEy k Cam Roller Pin Set
36 IC0606000000 AR—Z2TAvYy Space Block
37
38
39
40
41
42
43
44

() N=YNolZx EZIE#HFIDOEEN TN D HDIZONTI,
Note: As for parts with marks # or *, please follow our instructions on the first page of this parts list when you place parts order.
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X-AXIS DRIVE SYSTEM 1

IC—6—1

Ref.No. Parts No. Parts Name Remark

1 IC0303000000 XYy X Sash

2 EC0720000000 Z¥I7zIL b+ Z-spec. Frame Felt

3 IC0316000000 R—ZR Base

4 IC0317000000 = Lid

5 IC0324000000 flmk R Side Plate R

6 IC0325000000 fBlEm R L Side Plate L

7 IC0333000000 hR—=T3545y k Cover Bracket

8 IC0313000000 XY=7%z4 X Linear Way

9 IC0314000000 PEEE2 A% Joint Plate

10 ICc0321000000 RS ) Stack Plate

11 ICc0323000000 iR Detecting Plate

12 ICc0332000000 XERBIRL b~ X Drive Belt

13 IC0301000000 ANJL FE A Belt Stopper

14 IC0329000000 X 7= X Pulley

15 BPTLA8100000 Z—RKALRT7YY Needle Bearing

16 IC0302000000 FA4RrIy S v— Washer

17 IC0318000000 U734y b U-shaped Bracket

18 IC0319000000 XEHE > X-axis Pin

19 BPE500000000 EUVY E-ring

20 IC0320000000 TUYavATAB Tension Stay B

21 IC0322000000 t U IR R Sensor Attaching Plate

22 IC7602000000 XYzyhktoy X Limit Sensor

23 EC0G03L00000 FEER—ZL Holder Base L

24 BPM4X10L0000 NARR IS VORI Hexagon Socket Head Flange Screw

25 ECOGO3R00000 FEER—ZR Holder Base R

26 BF1321A00000 RIERARA Positioning Plate A

27 BF1321B00000 BIERARB Positioning Plate B

28 CX0310000000 BBI/NRB Frame Presser Spring B

29 IC0304000000 XHR— X Cover

30 CX07A3000000 Rr—I)Lo—+h Traverse Scale

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45
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(E) N—YNolCkEITH#EIOGEEN TV D HDOICHOWTIE,  CEHH] OERICE > TIEXFEW, (FDO7)

Note: As for parts with marks # or *, please follow our instructions on the first page of this parts list when you place parts order.




2  X-AXIS DRIVE SYSTEM 2

L.
AVA
=]

X BX

1C-6-2

16

(FDOT)




X Bl SKEES 2

X-AXIS DRIVE SYSTEM 2

c—6—2

Ref.No. Parts No. Parts Name Remark

1 IC6402000000 H—RE—4 Servo Motor

2 IC7606000000 XE—HR/N—FR X Motor Harness

3 IC7607000000 XEoPn—xR X Sensor Harness

4 PB000200ETO0 IRV KFa—T Expand Tube

5 I1Cc0328000000 XERE) T—1) X Drive Pulley

6 IC0310000000 E—HR—R Motor Base

7 IC0311000000 TUVAVATAA Tension Stay A

8 IC0306000000 X~R—2ZB X Base B

9 IC0302000000 T4 Iy v— Washer

10 IC0315000000 X F—1) & X Pulley Shaft

11 IC0331000000 XE—SFENIL b X Motor Speed-reduction Belt

12 IC0330000000 XiEET—1) X Speed-reduction Pulley

13 IC0308000000 XR—XRAy K X Base Stud

14 IC0307000000 XR—ZC X Base C

15 IC0335000000 X~AN—ZD X Base D

16 IC0336000000 XAR—ZH/3— X Base Cover

17 IC0305000000 XARN—ZA X Base A

18 IC0309000000 E—FHN—RA YK Motor Cover Stud

19 IC0312000000 E—R H/N— Motor Cover

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36

37

38
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40
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(E) R=UNolZhEFHFIOEEN TS LOICHONTIE,  CEFH) ORERICZ > TIEL RS, (FDO7)

Note: As for parts with marks # or *, please follow our instructions on the first page of this parts list when you place parts order.




Y-AXIS DRIVE SYSTEM
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N TR

Y-AXIS DRIVE SYSTEM

c—7

Ref.No. Parts No. Parts Name Remark

1 IC6401A00000 H—RE—4 Servo Motor

2 IC0718000000 YE—4T345 vk Y Motor Bracket

3 IC0704000000 E—45T—1) Motor Pulley

4 IC0716000000 Y E—ZEENIL Y Motor Speed-reduction Belt

5 IC0707000000 Y R T—1) Y Speed-reduction Pulley

6 IC0717000000 Y REAIL b Y Speed-reduction Belt

7 EF0605000000 XEFAEIT v a Take-up Lever Adjusting Bushing

8 ICc0708000000 YT—URy IR Y Pulley Box

9 IC0711000000 BR T— 1) B Speed-reduction Pulley Shaft

10 IC0706000000 YERE T—1 A Y Drive Pulley A

11 IC0709000000 Y vk Y Shaft

12 IC0710000000 p12=——FILHS— 12mm Dia. Needle Collar

13 IC0703000000 YEEHT—1B Y Drive Pulley B

14 IC0702000000 Y RIVEERE AL b Y Holder Drive Belt

15 IC0301000000 ANJL FE A Belt Stopper

16 IC0327000000 XIS L X Holder L

17 IC0326000000 XHRILER X Holder R

18 IC0715000000 YU=FozA Y Linear Way

19 IC0712000000 A kv Stopper

20 IC0701000000 YRNILRTOYaVRTA Y Belt Tension Stay

21 IC0705000000 Y F—1 Y Pulley

22 BPTLA8100000 Z—KLRTFTYYH Needle Bearing

23 IC0302000000 ke (=AY RVE S Washer

24 IC0714000000 YR)LEFULavEY Y Belt Tension Pin

25 BPE500000000 EUVY E-ring

26 IC0713000000 YHERU Yk Y Detecting Slit

27 IC7603000000 YUy htEVY Y Limit Sensor

28

29

30

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50
(E) N—YNolCkEITH#EIOGEEN TV D HDOICHOWTIE,  CEHH] OERICE > TIEXFEW, (FDO7)

Note: As for parts with marks # or *, please follow our instructions on the first page of this parts list when you place parts order.
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TENSION BASE

WH = IC—8
Ref.No. Parts No. Parts Name Remark

1 UN230120**** no—42YKALELY Rotary-type Tension Base Set

2 ICO090600#### L Tension Base

3 FN0901010000 [EER3A+m Rotary Tension Disk

4 FN0904020000 AU bTARII¥T b Slit Disk Shaft

5 FN0916010000 AO—4%1yR—X Rotary Base

6 FG7210000000 O—4YT4RYR1) Y MR Rotary Disk Slit Plate

7 FN0906000000 kA4 FEVB Thread Guide Pin B

8 FN0907000000 4 FEVYR—F Guide Pin Roller

9 FN0922000000 g1T7oavo—Ly b First Tension Thread Spring Screw

10 EF0910000000 N Spring Hook

11 LG0960010000 B1Too30NnR First Tension Spring

12 FN0921000000 F17rravi First Tension Disk

13 FN0903000000 F1AFEE First Tension Stud

14 FN0905000000 RA14FEVA Thread Guide Pin A

15 FNO91501#### REIL— Thread Guide Plate

16 Z2110310SD00 mavyEYTRY Countersunk Tapping Screw 3P*10
17 BPSH3X4X2000 2aALT4vI=v7ILAvFER| Nickel-plated Screw

18 EC0908000000 HRIBI/AR Thread Presser Spring

19 EC0909010000 HRiET Thread Presser
20 AHOO5101#### ExE Upper Thread Guide
21 ZZ110310SDO0O0 mayveE Ry Countersunk Tapping Screw 3P*8
22 FNO91800#i### REE NI — Tension Base Cover
23 FNOO91000#### RULEVHL—IL Thread Breakage Sensor Rail
24 FN0911000000 R LEYR—X Thread Breakage Sensor Base
25 FG7204010000 T Ct U &R TC Sensor Card
26 ZZ010306SD00 rSREVEVTRD Truss Head Tapping Screw 3P*6
27 FNO91200#### Ay bT 4RI H—FA Slit Disk Guard A
28 FNO91300#### AYy +T4RIHA—FB Slit Disk Guard B
29 FN0917L00000 RABER—XL Tension Base Support L

30 FNO0917R00000 ARER—ZR Tension Base Support R

31

32

33

34

35

36

37

38

39

40

41

42

43

44

45

46

47

48

49

50

(E) N—YNolCkEITH#EIOGEEN TV D HDOICHOWTIE,  CEHH] OERICE > TIEXFEW, (FDO7)

Note: As for parts with marks # or *, please follow our instructions on the first page of this parts list when you place parts order.
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X LT B4R THREAD STAND

cC—9
Ref.No. Parts No. Parts Name Remark
1 IC090300#### RiTm Thread Stand Plate
2 EF0939010000 RITHE Thread Stand Stud
3 619181500000 RITIEH: 815 Thread Stand Blade: 815
4 EF0940000000 RITIzILE Thread Stand Felt
5 ECOD12010000 TRTUVaIVATA Under Thread Tension Stay
6 EF09090A0000 R Adjusting Screw
7 EF0910000000 IN M Spring Hook
8 CX1103000000 THREBEX NS Under Thread Winding Coil Spring
9 EF0913000000 HEFRFM Thread Course Tension Disk
10 EF0904000000 A= | A VAR - Felt Packing
11 EF0914000000 RERFEE Thread Course Tension Stud
12 EF0912000000 REARAERN Thread Course Thread Guide
13 CT0603010000 R TiE Thread Stand Shaft
14 IC090400#### Hid Thread Course
15 ICO904R0#### HEA Thread Course A
16 ICO0904BO#### *iEB Thread Course B
17 IC0904CO#### fhEC Thread Course C
18 ICO0904D0#### #iED Thread Course D
19 ECOD35SEO##i## HEE Thread Course E
20 ECOD35FO0#i### RiEF Thread Course F
20 ICO904FO#### HREF Thread Course F For 15-Needle M/C
21 EF0942A00000 HRERNA (B) Thread Guide A (White)
2] EF0942B00000 RENB () Thread Guide B (Red)
22 UN150501C000 g1T7ovavey k No.1 Tension Set
23 FN0922000000 g1T7oarvo—Ly b No.1 Thread Tension Spring Screw
24 LG0960010000 ET1Too30NR No.1 Tension Spring
25 LG0920010000 F1T7va vl No.1 Tension Disk
26 FN0903000000 F1RFEE No.1 Tension Stud
27 EDOL14010000 T1TUY3vRE No.1 Tension Thread Course
28 EC0906000001 RIAFNFa—T1 Spiral Tube 1 L=220mm
28 EC0906000002 AL FILFa—T2 Spiral Tube 2 L=230mm
28 EC0906000003 AL ZILFa—T3 Spiral Tube 3 L=240mm
29 EDOL11000000 Fa—JTaf bk Tube Joint
30 EDOL12000000 Fa—TJWIN(T Tube Presser Pipe
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
(E) N—YNolCkEITH#EIOGEEN TV D HDOICHOWTIE,  CEHH] OERICE > TIEXFEW, (FDO7)

Note: As for parts with marks # or

*, please follow our instructions on the first page of this parts list when you place parts order.
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FRE

SR

UNDER THREAD WINDER

IcC—10

Ref.No.

Parts No.

Parts Name

Remark

~

IC090500s000

THREFA—ZEV b

Under Thread Winder Base Set

IC0905000000

THREXR—Z

Under Thread Winder Base

CX1115500000

&

Thread Winder Arm

RR—4

Spacer

16P*8.5P*0.8t

EYLY

E-ring

E-6 Black—coated

CX1115300000

RETH

Thread Winder Shaft

RR—4

Spacer

10P*6.5P*0.5t

CX1115100000

I LER

Rubber Ring

O G NN AN W

CX1115200000

hELE

Thread Winder Wheel

~
S

CX1115700000

RBEFHR AR

Thread Winder Plate Spring

~
~

FRINRD

Pan Head Screw

11/64%40%8

~
o

CX1115900000

EL =S AR S

Thread Winder Arm Spring

~
“w

CX1115600000

RET N LB

Thread Winder Cam Shaft

~
BN

CX1115400000

REVIRT

Bobbin Presser

~
()

FRMES

Pan Head Screw

9/64%40%5.5

~
(=)

CX1115800000

HRE&EXH LEH/AR

Thread Winder Cam Shaft Spring

~
~N

EYLY

E-ring

E-5 Black—coated
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(JE) RN=YUNolZkEFHAIOEGEENTWVD HDIZHOWTIE,

CEIH) DERICE > TITHEIL TSV,

(FDO7)

Note: As for parts with marks # or *, please follow our instructions on the first page of this parts list when you place parts order.




ELECTRICAL PARTS
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@& ELECTRICAL PARTS L

Ref.No. Parts No. Parts Name Remark

1 IC0813000000 F—hN—OT— Case Cover, Lower

2 IC5101000000 aAvE1—4ER Computer Card

3 PB006900EBOO BIER R—4 Resin Spacer

4 PB007100EBOO B A R—4 Resin Spacer

5 6445PSB31000 XAy K :No.1 : M3-10 Stud: No.1: M3-10

6 IC0814000000 =R AN—=F vi\— Case Cover, Upper

7 IC5102000000 avy—IL1ER Console 1 Card

8 PB007000EBOO B A R—4 Resin Spacer

9 PB007500EBOO NEARAR—Y Hexagon Spacer

10 PB002400BF00 J7Y Fan

11 IC0815000000 T7 VR R—ZB Fan Attaching Base B

12 IC5401000000 I8 —E AR Power Card

13 6427ST600000 Ea1—X: HS5RE : 125V-20A  Fuse: Glass Tube: 125V-20A

14 IC0507000000 HRETR—R Card Attaching Base

15 PB007300EBOO A—F4V99 v T Coated Clip

16 IC0505000000 BERH N — Rear Cover

17 IC7610000000 INLAE—BRN—FR Pulse Motor Harness

18 IC7609000000 NJ—a—F Power Cord

19

20

21

22

23

24

25

26

27

28

29

30

31

32

33

34

35

36
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38
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44

45
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50
(E) R=UNolZhEFHFIOEEN TS LOICHONTIE,  CEFH) ORERICZ > TIEL RS, (FDO7)

Note: As for parts with marks # or *, please follow our instructions on the first page of this parts list when you place parts order.
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POWER SUPPLY BOX
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EIRAR > 7 A

POWER SUPPLY BOX

c—12

Ref.No.

Parts No.

Parts Name

Remark

~

IC0809000000

r—ZR—Z

Case Base

PB000300NPOO

JwiarN—

Cushion Rubber

PB004100PWOO

DCEIR

DC Power Supply

IC5604000000

Y—CT7ITY—NTuiL

Surge Absorber Assy L

IC5605000000

Y—CT7ITY—NTYIFG

Surge Absorber Assy FG

IC5606000000

75U Ka—F

GND Cord

PB001600STO00

D=V —RAYT

Seesaw Switch

IC5603000000

AL Y FIN—FR

Switch Harness

O G NN AN W

IC5601000000

1oLy b TT7Y Y

Inlet Subassy

~
S

6427ET000000

Ea—X: A5 RE : 250V6. 3A

Fuse: Glass Tube: 250V 6.3A

~
~

IC5602000000

D CER/N\—FRR

DC Power Supply Harness

~
o

PB002300BF00

I27y (187-)

Fan (Power)

~
“w

IC0811000000

FT—RPN—

Case Cover

~
N

PB000400NPOO

N2 ERIL

Handle

~
()

IC7604000000

NJ—a—FKDC

Power Cord DC

~
(=)

IC7605000000

NJ—a—FAC

Power Cord AC
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(JE) RN=YUNolZkEFHAIOEGEENTWVD HDIZHOWTIE,

CEIH) DERICE > TITHEIL TSV,

(FDO7)

Note: As for parts with marks # or *, please follow our instructions on the first page of this parts list when you place parts order.




1C-13

EE %/ OPERATION PANEL

|-

| ) %

FT7ar
OPTION

(FDOT)



EAE %L OPERATION PANEL

1IC—13

Ref.No. Parts No. Parts Name Remark

1 IC5204000000 BIENSRILr—RTBY b Operation Panel Case, Front

2 IC5203000000 F—R—FKR=2 Keyboard Base

3 IC5202000000 BENRILF—HR—F Operation Panel Keyboard

4 PB002300LP0OO LCD7vY LCD Assy

5 ICc5208000000 LCDY—IL LCD Seal

6 IC5201000000 avvV—IL2 &R Console 2 Card

7 IC5206000000 HER)1—LT VY Speed Volume Assy

8 IC5210000000 RYa1—LYT= Volume Knob

9 PB005100SP0O0O FEEFELERAYF Emergency Stop Switch

10 IC5207000000 BEBOXISH Y k Operation Box Bracket

11 IC5211000000 55 Ra—F GND Cord

12 IC5205000000 BN —RINY Y Operation Panel Case, Back

13 IC5209000000 DI PRAYFHA/N— DIP Switch

14 PBO00500NPOO YYIRY Knob Screw

15 IC090100#### T VEAT R T A Panel Attaching Stay

16 IC0902000000 IRRIIVEF TS 4y b Panel Attaching Bracket

17 IC7608000000 BERRILN—FRR Operation Panel Harness

18 PB002600EBOO Fanros507 Nylon Clamp

19 PBO01300REOO FDDaz=w bk FDD Unit

20 PB001200REOO FDD FDD

21 IC7614000000 FDD4Y—JJL FDD Cable

22 PB007800EBOO vy T—7 Velcro

23

24

25

26

27

28

29

30

31

32

33

34

35
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(E) R=UNolZhEFHFIOEEN TS LOICHONTIE,  CEFH) ORERICZ > TIEL RS, (FDO7)

Note: As for parts with marks # or *, please follow our instructions on the first page of this parts list when you place parts order.
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S SV NG AVEV)

STAND (OPTION)

c—14

Ref.No.

Parts No.

Parts Name

Remark

~

IC0818000000

FIR—Z A

Stand Base A

IC0819000000

EIR—2B

Stand Base B

IC0820000000

fIR—Z C

Stand Base C

BP420SAR65MM

vy R4

Caster

BPD630M3A000

6557 v RA

55mm Dia. Adjuster

EC0870000000

T4 (H)

Vibration-preventive Base (H)
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() R=YNolZk T HHIOEFEEN TN D HDIZOWTIE,
Note: As for parts with marks # or *, please follow our instructions on the first page of this parts list when you place parts order.
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JR S (577 Vav)

BORDER FRAME (OPTION)

IcC—=15

Ref.No.

Parts No.

Parts Name

Remark

~

IC0334000000

R R #

Border Frame

CX0386000000

RER#7zILE

Border Frame Felt

IC0339000000

FRRAR—4

Border Frame Spacer

BPM4X10L0000

RENF IS VORI

Hexagon Socket Head Flange Screw

MX0320D0* ***

BRIy T

Border Frame Clip

Fi A For X—direction Use

MX0320EQ****

BRIV T

Border Frame Clip

#WEA  For Y—-direction Use

IC0822000000

ER#T—TIL

Border Frame Table

IC0806000000

Table Stay

IC0817000000

Table Collar

O [C N QAN AN W

IC0807000000

Table Fixture A
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ICc0808000000

Table Fixture B

~
~

~
N

~
w

~
BN

~
(%

~
(=)

~
N

~
Co

~
o

[\
S

N
~

%)
[\

N
w

[\
N

N
(%

[\
(=N

N
~N

NS
Co

%)
o

“w
S

w
~

w
Y

w
w

w
N

w
(Y

w
(=

w
~N

“w
Co

o
o

N
S

N
~

N
N

N
w

N
N

N
(N

N
(=

N
N

N
Co

49

() R=YNolZk T HHIOEFEEN TN D HDIZOWTIE,
Note: As for parts with marks # or *, please follow our instructions on the first page of this parts list when you place parts order.

CEIH) DERICE > TITHEIL TSV,
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A-B

No. ‘ Parts No. Remark No. Parts No. Remark
A FE/INRT Flat Fillister Head Screw B18 | SS6203200TDO0 |M3x20
Al SM15015430CN 1/8%x44x3 B19 SS6203200TNO M3 x 20
A2 SM15015450CN 1,/8x44x5 B20 SS6203250TNO0 | M3x25
A3 SM15015455CN 1/8%44x55 B21 SS6203300TN1 M3 x 30
A4 SM15015460CN 1./8X44x6 B22 SS6204050TD0 M4 x5
A5 SM16515530CN 9./64x40%x3 B23 SS6204050TNO0 M4 x5
A6 SM14020540CN 9./64%x40%x4 B24 SS6204060TDO0 M4 x6
A7 SM16516540SA 9./64x40%x4 B25 SS6204060TNO0 M4 x6
A8 SM17010540CN 9./64%x40%x4 B26 SS6204080TDO0 M4 x8
A9 SM1E515550CN 9./64x40%x5 B27 SS6204080TNO0 M4 x8
Al10 SM14020560CN 9./64%x40%6 B28 SS6204100TDO0 M4 x10
All SM15525560CN 9,/64x40X%X6 B29 SS6204100TNO M4 x 10
Al2 SM15526570CN 9./64%x40%x7 B30 SS6204120TD0 M4x12
Al3 SM15020580CN 9./64x40X%X8 B31 SS6204120TNO M4 x 12
Al4 SM15530580CN 9./64%x40%8 B32 SS6204150TNO0 | M4x15
Alb5 SM16025580CN 9./64x40X%X8 B33 SS6204180TNO M4 x 18
Al6 SM150205A0CN 9./64x40%x10 B34 SS6204200TDO0 M4 x20
Al7 SM150205CO0CN 9/64x40%x12 B35 SS6204200TNO M4 x 20
Al8 SM150205F0CN 9./64x40x%x15 B36 SS6204250TNO0 M4 x25
Al19 SM15422643TN 11/64x40%4.3 B37 SS6204250TN1 M4 x 25
A20 SM17017670CN 11./64x40x%x7 B38 SS6204300TNO0 M4 x30
Azl SM1C035675CN 11/64x40%x7.5 B39 SS6204350TNO M4 x 35
Az2 SM10825690SH |11./64x40X%X9 B40 SS6204400TNO0 M4 x40
Az23 SM146266B5CN 11/64x40%x11.5 B41 SS6204450TNO M4 x 45
A24 SM172316COCN 11./64x40%x12 B42 SS6205060TNO0 M5x6
A25 SS6003080SCO M3 x 8 B43 SS6205080TDO M5 x 8
A26 SS6003080SDO0 |M3x8 B44 SS6205080TNO |M5x8
A27 S$S6003100cCCO M3 x 10 B45 SS6205100TDO M5 x 10
A28 SS6004100SCO0  |M4x10 B46 SS6205100TNO0 M5x10
B47 SS6205100TPO M5 x 10
B48 SS6205120TNO0 M5x12
B49 SS6205140TNO M5 x 14
B ARATTHRILF Hexagon Socket Head Cap Screw | B50 1  SS6205150MZ0  M5x 15
Bl S$S6202080TDO M2 x 8 B51 SS6205150TDO M5 x 15
B2 SS6202100TDO0 M2x10 B52 SS6205150TNO0 | M5x 15
B3 SS6276050TNO M2.6 X 5 B53 SS6205160TNO M5 x 16
B4 SS6203030TNO0 |M3x3 B54 SS6205180TNO0 M5x18
B5 SS6203040TNO M3 x 4 B55 SS6205200TDO M5 x 20
B6 SS6203050TNO0 |M3x5 B56 SS6205200TNO0 M5x20
B7 SS6203060TDO M3 x 6 B57 SS6205220TNO M5 x 22
B8 SS6203060TNO |M3x6 B58 SS6205230TNO0 | M5x23
B9 SS6203080TDO M3 x 8 B59 SS6205250TNO M5 x 25
BI10 SS6203080TNO0 |M3x8 B60 SS6205300TNO0 M5x30
Bl11 SS6203100TDO M3 x 10 B61 SS6205350TNO M5 x 35
Bi2 SS6203100TNO0 M3x10 B62 SS6205350TN1 | M5x35
B13 SS6203120TNO M3x 12 B63 SS6205400TNO M5 x 40
Bi4 SS6203150TD0 | M3x15 B64 SS6205450TNO0 | M5x45
B15 SS6203150TNO M3x 15 B65 SS6205500TNO M5 x 50
BI16 SS6203160TNO0 M3x16 B66 SS6205500TN1 M5x50
B17 SS6203180TNO M3x 18 B67 SS6205550TNO M5 x 55

(FDO7)




bB-C-DE

No. ‘ Parts No. Remark No. Parts No. Remark

B RATUTHRILE Hexagon Socket Head Cap Screw c5 SS9305150SD0  M5x 15

B68 SS6205600TNO | M5x60 Cc6 SS9305200SD0 | M5x20

B69 SS6205600TN1 M5x60 c7 SS9306150SCO0  |M6x%x15

B70 SS6206080TNO |M6x8 c8 SS9306450SD0  |M6x45

B71 SS6206090TNO0 |M6x9 c9 SS9306500SCO0  |M6x%50

B72 SS6206100TNO M6x 10 c10 SS9306500SD0 | M6x50

B73 SS6206120TNO0 M6X%x12 Ci1 SS9306550SD0  |M6x55

B74 SS6206150TNO0 |M6x 15 ci12 SS9306650SD0  |M6x65

B75 SS6206180TNO |M6x18 Cc13 SS9306750SCO0  |M6x%x75

B76 SS6206200TNO | M6x20 Cc14 SS9308150TNO0 |M8x 15

B77 SS6206250TNO0 |M6x25 Ccil5 SS9308180TNO0 | M8x18

B78 SS6206300TNO | M6x30 Cc16 SS9310300TNO M10x30

B79 SS6206350TNO0 |M6x35 Cci17 SS9310350SCO0 |M10x35

BSO SS6206400TNO | M6x40 c18 SS9310350TNO | M10x35

BS1 SS6206450TNO0 |M6x45 c19 SS9310400SC1 M10x40

BS2 SS6206450TN1 | M6x45 Cc20 SS9312500TNO M12x50

B83 SS6206500TN1 M6x50 c21 SS9312BO0OTNO M12x110

B84 SS6206650TNO0 M6x65

B85 SS6506750TN1 | mM6x75

BS6 SS6206800TN1 | M6x80

B87 | SS6206A00TNO M6 x 100 D #FI/PRT Round Fillister Head Screw
BSS SS6208120TNO0 |M8x 12 D1 SM66514540CL 9./64x40%4
B89 SS6208150TNO0 | M8x 15 D2 SM66015550CL 9./64%x40%X5
B90 SS6208150TP0 |M8x 15 D3 SM66015550CN 9./64x40X5
BI1 SS6208200TNO0 |M8x20 D4 SM67018550CN 9./64%x40%X5
B92 SS6208250TNO0 |M8x25 D5 SM67020550CN 9./64x40X5
BI3 SS6208300TNO |M8x30 D6 SM66015560CL 9./64%x40%6
B94 SS6208350TNO0 | M8x35 D7 SM66015560CN 9./64x40%X6
B95 SS6208400TNO0 M8x40 D8 SM67020560CL 9./64%x40%6
B96 SS6208400TN1 | M8x40 D9 SM67020560CN 9./64x40%X6
B97 SS6208450TNO0 | M8x45 D10 SM65817568CN 9./64%x40%6.8
B98 SS6208450TN1 |M8x45 D11 SM67020580CL 9./64x40x8
B99 SS6208500TNO | M8x50 D12 SM67020580CN 9./64Xx40%8
B100 SS6208600TNO |M8x60 D13 SM660255A0CN 9./64x40%x10
B101 SS6208700TNO0 M8x70 Di4 SM670205COCN 9./64x40x%x12
B102 SS6210200TNO |M10x20 D15 SM67015660CN |11./64x40X%X6
B103 SS6210250TNO0 M10x25 D16 SM67530665CN |11./64x40%X6.5
B104 ~ SS6210300TNO |M10x30 D17 SM675306A5CN | 11./64x40%x10.5
B105/ ~SS6210350TNO M10x35 D18 SM675306COCN |11./64x40%x 12
B106 ~SS6210400TNO |M10x40 D19 SM675256F0CN |11./64x40%X 15
B107, SS6212300TNO |M12x30 D20 SM69065CQ5CN 9,32x28x%x245
B108  SS6212350TNO0 |M12x35 D21 SS7003050SD0  |M3x5

C 7RAMRILE Hexagon Bolt E FARIMNRY Pan Head Screw

C1 SS9303060SD0  |M3x6 El SS4164014MZ0 M1.4%x1.4

c2 SS9304080SD0 M4 x8 E2 SS4102030Mz0 |M2x3

c3 SS9305100SD0  |M5x10 E3 SS4102040MZ0 M2x4

c4 SS93051508SC0 |M5x 15 E4 SS4102080Mz0 |M2x8
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EF

No. ‘ Parts No. Remark No. Parts No. Remark
E F~RINRY Pan Head Screw E54 | SS4105120SD0  M5x12
E5 SS4175030Mz0 M25x3 E55 SS4105300SD1 M5x12
E6 SS4175040MZ0 M25x4 E56 SS4105150SD0  M5x 15
E7 SS4175050Mz0 M25x5 E57 SS4105450SD1 M5x45
ES8 SS4175080MzZ0 |M25x8 E58 SS4105500SD1 M5x50
E9 SS4175130Mz20 M25x13 E59 SS4105600SD1 M5x60
E10 SS4175130SD0  M25x13
El1 SS4103030Mz0 |M3x3
E12 SS4103030SD0  |M3x3
E13 $S4103040CD0 |M3x4 F MM/NRY Countersunk Head Screw
E14 SS4103040MZ0 M3x4 Fl1 SMA55005A0CN 9./64x40x10
El15 SS4103040SD0 | M3x4 F2 SMB7000680CN |11./64x40X%8
EI6 SS4103050MzZ0 |M3x5 F3 SS1102060SD0 |M2x6
E17 SS4103050SD0 |M3x5 F4 SS1103040Mz0 M3x4
E18 SS4103060MZ0 |M3x6 F5 SS1103040SD0  |M3x4
E19 SS4103060SA0 |M3x6 F6 SS1103050MzZ0 |M3x5
E20 SS4103060SD0  |M3x6 F7 SS1103050SD0  |M3x5
E21 SS4103080MZ0 |m3x8 F8 SS1003060SDO0 |M3x6
E22 SS4103080SA0 |M3x8 F9 SS1103060MZ0 |M3x6
E23 SS4103080SD0 |m3x8 F10 SS1103060SDO0 |M3x6
£24 SS4103100SC1 |M3x10 FI1 SS1103070SD0  M3x7
E25 SS4103100SDO0 M3x 10 F12 SS1003080SD0 |M3x8
E26 SS4103110SC1 |M3x11 Fi13 SS1103080MZ0 M3x8
E27 SS4103120MZ0 M3x12 F14 SS1103080SCO0 |M3x8
E28 SS4103120SD0  |M3x12 Fi15 SS1103080SDO0 | M3x8
E29 SS4103140SA0 M3x14 F16 SS1103080SNO0 |M3x8
E30 SS4103140SD0  |M3x 14 F17 SS1103100SDO0  |M3x10
E31 SS4103150SD0 | M3x15 FI18 SS1103120Mz0 |M3x12
E32 SS4103160SD0  |M3x16 F19 S$S1103120SD0 | M3x12
E33 SS4103200SDO0 M3x20 F20 SS1103150Mz0 |M3x15
£34 SS4103300SD0  |M3x30 F21 SS1103160SD0 |M3x16
E35 SS4103400SD1  M3x40 F22 SS1104050SD0 M4 x5
E36 SS4103500SD1  M3x50 23 SS1104060MZ0 M4 x6
E37 SS4104040SD0 M4 x4 F24 SS1104060SD0 M4 x6
E38 SS4104050SD0  |M4x5 25 SS1104080MZ0 M4 x8
E39 SS4104060MZ0 M4 x6 F26 SS1104080SD0 M4 x8
E40 SS4104060SD0 (M4 x6 F27 SS1104100MZ0 M4x10
E41 SS4104080SD0 M4 x8 F28 SS1104100SDO0 M4x10
E£42 SS4104100SD0  |M4x10 29 SS1104120SD0 M4x12
E43 SS4104120SD0  |M4x12 F30 SS1104140SD0  M4x14
E44 SS4104150SD0  |M4x15 F31 SS1104150SD0 | M4x15
E45 SS4104180SD0 M4x18 F32 SS1104200SD0 M4 x20
E46 SS4104300SD0  |M4x30 F33 SS1104220SD0 M4 x22
E47 SS4104500SD0 M4 x50 F34 SS1104250SD0 M4 x25
E48 SS4104600SD1 M4 x60 35 SS1105060SD0  |M5x6
E49 SS4105060SD0 |M5x6 F36 SS1105080SD0 |M5x8
E50 SS4105070SD0  M5x7 F37 SS1105100MZ0 M5x10
E51 SS4105080SD0 |Mm5x8 F38 $S11051008D0 M5x 10
E52 SS4105100MZ0 M5x10 F39 S$S1105120SD0 | M5x12
E53 SS4105100SDO0  M5x 10 F40 SS1105150SD0  M5x 15
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FG-HJ K

No. ‘ Parts No. ‘ Remark No. Parts No. Remark
F /MR Countersunk Head Screw H26 ~ SS0104050MZ0 |M4x5
F41 S$S1105300SDO M5 x 30 H27 S$S0104050SDO M4 x5
42 SS1105350SD0  |M5x35 H28 SS0104060MZ0 M4 x6
F43 S$S1105400SDO M5 x 40 H29 SS0104060SDO M4 x 6
44 SS1106150SCO0 |M6x%x15 H30 SS0104065SD0 M4 x6.5
F45 S$S1106150SDO M6 %X 15 H31 S$SS0104080MZ0 M4 x 8
46 SS1106350SD0  |M6x35 H32 SS0104080SD0 M4 x8
F47 SS1108120SDO M8 x 12 H33 S$S0104080MZ2 M4 x 8
48 SS1108700TNO0 M8x70 H34 SS0104100MZ0 M4x10
H35 S$S0104100SDO M4 x 10
H36 SS0104120SD0 | M4x12
H37 SS0104150SDO0 M4 x 15
G HMM/PRT Round Countersunk Head Screw H38  SS0104200SDO0 |M4x20
G1 SMC5000460CL  |1./8x44x%6 H39 SS0105050SD0 |M5x5
G2 SMC5000530CL |9./64%x40x3 H40 SS0105060SD0  |M5x6
G3 SMC5000535CL  9./64x40x3.5 H41 SS0105065SD0 M5x6.5
G4 SMC5000540CL |9./64%x40%4 H42 SS0105070SD0  M5x7
G5 SMC5000560CL  |9./64x40%6 H43 SS0105080Mz0 |M5x8
G6 SMC5000570CL  9./64x40x%x7 H44 SS0105080SD0 |M5x8
G7 SMC5000595CL  9./64x40x9.5 H45 SS0105100Mz0 M5x10
G8 SMC50005COCL |9./64x40x%x12 H46 SS0105100SDO0  M5x10
H47 SS0105120MZ0 M5 x 12
H48 SS0105120SD0 | M5x12
H49 SS0105150SDO0 M5 x 15
H FSRIMNRY Truss Head Screw H50 SS0105200SD0  M5x20
HI SMF6016470CL 1./8%X44x7 H51 S$S0105250SD0 M5 x 25
H2 SMF8020530CL 9./64%x40%x35 H52 SS0105300SD0  |M5x30
H3 SMF8020540CL 9./64x40%x4 H53 SS0105350SD0 |M5x35
H4 SME9510540CM 9./64%x40%x4 H54 SS0106080SD0 |M6x8
H5 SMF8020560CL 9./64x40X6 H55 SS0106100SDO0 | M6x10
H6 SMF8020580CL 9./64%x40%8 H56 SS0106220SD0 | mM6x%22
H7 SS0175030MZ0 M2.5x 3 H57 SS0106250SDO0 M6 x 25
HS8 SS0175030SD0  |M25x3 H58 SS0106350SD0 | M6x35
H9 SS0175040MZ0 M2.5 % 4 H59 SS0106400SDO M6 x 40
H10 SS0175040SA0 M25x4
HII SS0175040SDO0 M2.5 % 4
HIiz SS0103030MzZ0 |M3x3
H13  SS0103030SD0 |M3x3 J R/IFRT Round Head Screw
Hi4 SS0103040SD0 | M3x4 J1 SS3102030MzZ0 |M2x3
HI15 SS0103050MZ0 M3 x5 J2 S$S3103080SDO M3 x 8
HI16 SS0103050SD0 |M3x5 J3 SS3103080SE0 |M3x8
HI7 SS0103060MZ0 M3 x 6 J4 SS3103100MZ0 M3x 10
HI18 SS0103060SD0 |M3x6
HI19 SS0103060SA0 M3 x 6
H20 SS0103080SD0 | M3x8
H21 | SS0103080SA0 M3x8 K RYDUfFIEARY Slotted Set Screw
H22 SS0103100MZ0 M3x10 K1 SMK0000435CN 1/8%x44x%x35
H23 S$S0103100SDO M3 x 10 K2 SMK0000560CN 9./64X40x6
H24 SS0103200SD0  |M3x20 K3 SMKOOOOG625CN 11./64x40x%x2.5
H25 SS0104040MZ0 M4 x 4 K4 SMK0000635CN 11/64x40%x35
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K+L-M-N-P

No. ‘ Parts No. ‘ Remark No. Parts No. Remark
K RUJFFIEARS Slotted Set Screw L33  SS8206080TNO M6x8
K5 SMK0000640CN 11./64x40%x4 L34 SS8206100TNO M6 x 10
K6 SMKOOOO650CN |11./64x40X%X5 L35 SS8206180TNO0 | M6x18
K7 SMKOOOOAS50CN |15./64x28X%5 L36 SS8208080TNO |M8x8
K8 SMKOOOOAAOCN |15./64x28X%10 L37 SS8208100TNO0 M8x10
K9 SMKOOOOAFOCN 15.64x28x15 L38 SS8208150TNO0 |M8x15
K10 SMKOOOOAHOCN |15.64x28%x17
K11 SMK0000B40CN 1/4%x40% 4
Ki2 SMK0000B45CN 1./4X40%x4.5
K13 SMK0000B50CN 1/4x40x5 M FRATYFREL A ILE Hexagon Socket Head Button Screw
K14 SMK0000B60CN 1/4X40X6 M1 SS3203040SCO0  |M3x4
K15 SMKO000OOB80CN 1/4%x40%8 M2 S$S3204060SCO M4 x 6
Ki6 SMK0000CCOCN 9./32x28x%x12 M3 SS3204080SCO0 |M4x8
K17 SS8005060TNO M5 x 6 M4 $S3204080SDO0 M4 x 8

M5 SS3205100SCO0  |M5x10

M6 S$S3205100SDO M5 x 10
L RATYTIEARY Hexagon Socket Head Set Screw
L1 SMJ0000425CN 1./8%x44%x25
L2 SMJ0000430CN 1./8X44%3 N ®LARY Screw with Washer
L3 SMJ0000690CN |11./64x28X%X9 N1 SSA003060000 |M3x6
L4 SMJ0000640CN |11./64x40x%4 N2 SSA003080000 |m3x8
L5 SMJ0000660CN |11./64x40X%X6 N3 SSA003150000 |M3x15
L6 SMJ0000680CN |11./64x40X%8 N4 SSA003160000 m3x16
L7 SMJO00O0A40CN 15-64x28x%x4 N5 SSA003180000 |M3x18
L8 SMJO000AS0CN |15./64x28x%9 N6 SSA004080000 |m4x8
L9 SS8275030TNO0 |M25x3 N7 SSA004100000 |M4x10
L10 SS8203020TNO M3 x 2 N8 SSA004550000 M4 x 55
L11 SS8203030TNO0 |M3x3 N9 SSA005100000 |M5x10
Li2 SS8203040TNO M3 x 4 NI10 SSA005120000 M5 x 12
L13 SS8203050TNO0 |M3x5 N11 SSA005140000 |M5x14
L14 SS8203060TNO M3 x 6 NI12 SSA005180000 M5 x 18
L15 SS8203080TNO0 |M3x8
L16 SS8204030TNO M4 x 3
L17 SS8204040TNO0 M4 x4
L18 SS8204050TN0 M4 x5 P Fvbk Nut
L19 SS8204060TNO0 M4 x6 Pl SMN046030CNO 1/8%x44x6x%x3
L20 SS8204060TN1 M4 x 6 P2 SMN056020CLO 9,/64X40X6X2
121 SS8204080TNO0 |M4x8 P3 SMNO056030CNO 9.64%x40%x6x3
L22 SS8204100TNO M4 x 10 P4 SMN066020CNO 11/64X40X6X2
1L23 SS8204120TNO0 M4x12 P5 SMN066030CNO 11./64x40X6x%3
124 SS8205040TNO0 M5x4 P6 SMN067030CNO 11./64x40%x7 %3
L25 SS8205050TNO0 |M5x5 P7 SMN167030CNO 11./64x40X7 %3
L26 SS8205060TNO M5 x 6 P8 SSN066XA0000 M1.6 18 Type 1
L27 S$S8205080TNO M5 x 8 P9 SSN002sSD0000 M2 13 Type 1
L28 SS8205100TNO M5 x 10 P10 SSN073SD0000 M2.3 1% Type 1
L29 S$S8205120TNO M5 x 12 P11 SSNO075MZ0000 M2.5 13 Type 1
L30 SS8205150TNO M5 x 15 P12 SSNOO3MZ0000 M3 17 Type 1
L31 SS8206050TNO M6 X 5 P13 SSN003sCc0000 M3 13 Type 1
L32 SS8206060TNO M6 x 6 P14 SSN003sSD0000 M3 17 Type 1
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PR

No. ‘ Parts No. Remark No. Parts No. Remark
P vk Nut R14 WSP048005SD0 ¥ Plain M4 x8X0.5t
P15 SSN403SD0000 M3 #2718 Thumbscrew Type 2 R15 WSP048008SCO T Plain M4 x8x0.8t
P16 SSN203SCc0000 M3 3% Type3 R16 WSP048008SDO0 T Plain M4 Xx8x0.8t
P17 SSN203SD0000 M3 3% Type3 RI17 WSP04A008MZ0 . Plain M4 X% 10x0.8t
P18 SSN285SC0000 M3.5 3% Type 3 RI18 WSP04A008SCO T Plain M4 X 10X 0.8t
P19 SSN004SC0000 M4 15 Type 1 R19 WSP04A008SDO . Plain M4 X% 10x0.8t
P20 SSN004SD0000 M4 13 Type 1 R20 WSP04C010SCO T Plain M4X12x% 1t
P21 SSN204SC0000 M4 3% Type 3 R21 WSPO5A008SCO . Plain M5X% 10x0.8t
P22 SSN204SD0000 M4 3% Type 3 R22 WSPO5A008SDO0 T Plain M5x 10X 0.8t
P23 SSN005SC0000 M5 13 Type 1 R23 WSP05C008MZ0 . Plain M5X% 12x0.8t
P24 SSN005SD0000 M5 13 Type 1 R24 WSP05C008SCO T Plain M5Xx 12X 0.8t
P25 SSN205SC0000 M5 3% Type 3 R25 WSP05C008SDO0 . Plain M5Xx 12x0.8t
P26 SSN205SD0000 M5 3% Type 3 R26 WSP06D010SCO T Plain M6Xx 13X 1.0t
P27 SSN605SD0000 M5 £ Cap Screw R27 WSP06D010SDO . Plain M6Xx 13% 1.0t
P28 SSN006SC0000 M6 13 Type 1 R28 WSP06G010SCO T Plain M6X 16X 1.0t
P29 SSN006SC1000 M6  13&(%k) Type 1(Left) R29 WSP08G012SDO  F Plain M8x 16X 1.2t
P30 SSN006SD0000 M6 13 Type 1 R30 WSP08J016SCO T Plain M8X 18X 1.6t
P31 SSN006SD1000 M6  13&(%k) Type 1(Left) R31 WSP08J016SDO0  F Plain M8x 18X 1.6t
P32 SSN206SC0000 M6 3% Type 3 R32 WSP08J032SCO T Plain M8X 18X 3.2t
P33 SSN008SC0000 M8  1F& Type 1 R33 WSPO8N032SCO . Plain M8Xx22x 3.2t
P34 SSN008SD0000 M8 13 Type 1 R34 WSP10S032SCO T Plain M10% 26X 3.2t
P35 SSN208SC0000 M8 3% Type3 R35 WSP12L520SCO T Plain M12x20.5% 2t
P36 SSN208SD0000 M8 3% Type3d R36 WSP16Y025SDO0 T Plain M16%x 32X 2.5t
P37 SSN010SC0000 |M10 1f& Type R37 WSS020000KDO0 | RTYv4" Spring M2
P38 SSN710CD0000 |M10 7524t with Flange R38 WSS760000KCO | RTYv4" Spring M2.6
P39 SSN710SC0000 |M10 7524t with Flange R39 WSS030000KCO | RFYv4 Spring M3
P40 SSN012SC0000 |M12 1F& Type 1 R40 WSS030000KDO0 X724 Spring M3
P41 SSN212SC0000 |M12 3% Type 3 R41 WSS850000KCO0  xX7FJv% Spring M3.5
P42 SSN212SD0000 |M12 3% Type3 R42 WSS040000KCO0 XFY>4 Spring M4
P43 SSN016SD0000 |M16 1f& Type 1 R43 WSS040000KDO0 RTFYo% Spring M4
P44 SSN216SC0000 |M16 3% Type3 R44 WSS050000KCO0  RFYo% Spring M5
P45 SSN216SD0000 |M16 3% Type 3 R45 WSS050000KD0 | xF>% Spring M5
P46 SSN020SC0000 |M20 1F& Type 1 R46 WSS050000MZ0 X724 Spring M5
R47 WSS060000KCO  XFY>% Spring M6
R48 WSS060000KDO AT Spring M6
R49 WSS080000KCO \xFYr% Spring M8
R vwi,4— Washer R50 WSS080000KDO0 R7FYr% Spring M8
RI WSP640303MZ0 | Plain M1.4x3x0.3t R51 WSS100000KCO RFJ2% Spring M10
R2 WSP023505XZ20 F Plain M2x3.5X0.5t R52 WSS120000KCO xFYr% Spring M12
R3 WSP765005XB0 F Plain M2.6X5X% 0.5t R53 WSWO04BOO3TPO K Wave M4
R4 WSP767505XB0 T Plain M2.6x7.5X0.5t R54 WSWO5BO03TNO ;& Wave M5
R5 WSP036003XZ0 ¥ Plain M3X6Xx0.3t R55 WSWO6A503TNO K Wave M6
R6 WSP036005SCO  F Plain M3x6X0.5t R56 WSL048505TP0  #&ft With teeth M4
R7 WSP037005SD0  F Plain M3x7x0.5t R57 WSLO5A006TPO  #{t With teeth M5
RS WSP038003SDO0 T Plain M3x8x0.3t R58 WSNO800O0OOSCO  {&#! Slant M8
R9 WSP038005MZ0 F Plain M3X8Xx0.5t R59 WSC048005SCO M/\3 Disk Spring M4
RI10 WSP038005SCO0 T Plain M3x8x0.5t
RI1 WSP038005SD0 ¥ Plain M3x8Xx0.5t
RI12 WSP038100SDO0 | Plain M3x8X 1t
RI13 WSP048005SCO0 ¥ Plain M4 x8Xx 0.5t
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